

Test Report

No. : CY/2007/60855 Date : 2007/07/05 Page : 1 of 3


KEN YO INTERNATIONAL CO., LTD.
12F-2, NO. 332, GACHENG STREET, TAICHUNG 408, TAIWAN



The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : CORK/EVA FLOOR MATS
Style/Item No. : KY-077
Manufacturer/Vendor : KEN YO CO., LTD.
Country of Origin : TAIWAN
Sample Receiving Date : 2007/06/27
Testing Period : 2007/06/27 TO 2007/07/05

=====
Test Result(s) : Please refer to next page(s).


Daniel Yeh, M.R. / Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

Test Report

No. : CY/2007/60855 Date : 2007/07/05 Page : 2 of 3

KEN YO INTERNATIONAL CO., LTD.
12F-2, NO. 332, GACHENG STREET, TAICHUNG 408, TAIWAN



Test Result(s)

PART NAME NO.1 : BROWN CORK & BROWN FOAM

Test Item (s):	Unit	Method	MDL	Result
				No.1
Formaldehyde (CAS No.: 000050-00-0)	mg/kg	With reference to DIN 53315. Analysis was performed by HPLC/DAD.	3	n.d.

- Note :
1. mg/kg = ppm
 2. n.d. = Not Detected
 3. MDL = Method Detection Limit

Test Report

No. : CY/2007/60855 Date : 2007/07/05 Page : 3 of 3

KEN YO INTERNATIONAL CO., LTD.
12F-2, NO. 332, GACHENG STREET, TAICHUNG 408, TAIWAN



** End of Report **